
 

                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                             

                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    
[...]
average influent flow of 11.7 MGD from Table 3 above. The calculated I/I for GWA is thus approximately 

20.5 GCD, which is substantially less than the 50 GCD from infiltration that US EPA considers to be 

excessive. 

3.3.4. Inflow 

USEPA considers inflow to be excessive when average daily flow during heavy rainfall exceeds 275 GCD 

(water usage, inflow, and infiltration combined). The maximum daily flow to the treatment plant since 

2019 was 43.27 MGD. Using GWA’s 2024 PE of 104,931 results in a per capita flow of 412.37 GCD. This is 

higher than the US EPA standard of 275 GCD for excessive inflow for separate sanitary sewer systems, 

which makes sense given that GWA serves a sewer system that is partially comprised of combined sewers. 

3.3.5. Current Capacity Evaluation 

As stated in Section 3.3.3, the approach for evaluating dry weather flows in this study looked at the 

maximum of the 90-day running average low flow from 2019-2023. This was calculated to be 9.55 MGD. 

The average per capita loading under these low flow conditions from 2021-2023 was 0.12 pounds BOD5 

per capita per day (pcd) and 0.16 pounds TSS pcd. Both values are slightly lower than the IEPA reference 

values of 0.17 pounds BOD5 pcd and 0.20 pounds TSS pcd. Actual flows and loadings, as well as flows and 

loadings assuming standard IRSSW per capita values, are tabulated in Table 5. 



  

 

Facility Plan - 2024 Community Needs 23 
2326150.00   

 

Table 5: GWA Current Flows and Loadings VS Design Basis 

Parameter Flow (MGD) 
BOD5 

 (lbs/day) 
TSS 

 (lbs/day) 

Permitted Condition 
 16.02 27,256 32,066 

Current Low Flow Condition 
 9.55 12,542 16,882 

Current Loading (% of Design) 
 60 46 53 

Current Low Flow Condition (IRSSW 
per capita flows and loadings) 

10.49 17,838 20,986 

Current IRSSW Loading (% of Design) 65 65 65 

 

Using the more conservative approach of 90-day RA low flows and loadings shows that the loading to the 

plant is still well below the 80% trigger for critical review required by IEPA in terms of flows, organic 

loading, and solids loading.  

Note that this evaluation of plant capacity does not look at the plant’s capacity to meet future nutrient 

limits, which will require new treatment processes to be implemented to promote phosphorus and 

nitrogen removal. This will be discussed further in subsequent sections. 

3.4. Future Conditions 

A PE estimate for 2050 was developed by building off the 2024 PE estimate of 104,931 in Table 2 above, 

which assumed 2.8 PE/single-family residence (as established in the 2018 Facility Plan). Population growth 

estimates from Chicago Metropolitan Agency for Planning’s (CMAP) ‘ON TO 2050’ Comprehensive Plan 

for both the Village of Lombard and Village of Glen Ellyn were used to estimate population growth within 

the FPA. CMAP’s forecasts show that an approximate 10% increase in residential population is anticipated 

by 2050 for the Village of Lombard and Village of Glen Ellyn.  

GWA contacted the Village of Lombard and Village of Glen Ellyn for information on anticipated non-

residential growth in their zoning areas; however, no information could be obtained from either 

community. In the absence of this information, future PE was modeled to be entirely residential based on 

the growth projections provided by CMAP. Based on these assumptions, the total PE is expected to be 

115,488 in 2050. See Table 6 below for a summary of the 2050 PE estimate. 

 

 

 

 

 



  

 

Facility Plan - 2024 Community Needs 24 
2326150.00   

 

Table 6: GWA 2050 Projected PE 

Population Type Population Equivalent (PE) 

Residential PE Growth (10.06% of current total PE) 10,557 

Nonresidential PE Growth* 0 

Total Additional Future PE 10,557 

Current PE 104,931 

Total Anticipated 2050 PE 115,488 
*Nonresidential growth estimates could not be obtained from Village of Lombard and Village of Glen Ellyn. 

3.4.1. Future Capacity Requirements 

The future capacity requirements for GWA were evaluated in this study based on the 2050 PE estimates 

gathered in Table 6 above. Using these data, and a per capita daily average water usage of 78.4 GCD 

calculated between 2021 and 2023, the following Table 7 was developed to estimate reserve capacity in 

2050. 

Table 7: GWA 2050 Plant Flow and Loading Calculations 

Parameter Flow (MGD) 
BOD5 

 (lbs/day) 

TSS 

 (lbs/day) 

Current Rated Design Capacity 16.02 27,256 32,066 

Future Low Flow Condition (actual 

per capita flows and loadings) 
10.37 13,803 18,580 

Future Loading (% of Design) 65 51 58 

Future Low Flow Condition (IRSSW 

per capita flows and loadings) 
10.60 14,336 18,993 

Future IRSSW Loading (% of Design) 66 53 59 

 

Even with the conservative low-flow estimates calculated using the 90-day RA approach, the facility is 

expected to maintain reserve capacity for flow and BOD5/TSS loading. This remains the case even when 

applying IRSSW’s higher loading guidelines of 0.17 pounds of BOD5 and 0.20 pounds of TSS pcd. 

3.5. Current and Future Nutrient Loading and Design Concentrations 

To evaluate the optimal approach to biological nutrient removal (BNR) at the facility, two design flow and 

load conditions were used: 90-Day Average Low and Wet-Weather Max Month. 

3.5.1. 90-Day Average Low 

As discussed in the preceding sections, the 90-day average low flow was derived from the three-lowest-

flow-month average approach recommended by IRSSW. This method was chosen as a more 

representative and conservative way to capture average conditions. Current and future nutrient loadings 

of NH₃ and TP were calculated using the methodology outlined in Sections 3.3 and 3.4. This process began 



  

 

Facility Plan - 2024 Community Needs 25 
2326150.00   

 

by identifying the maximum annual 90-day RA load for each parameter from 2019 to 2023 to establish 

the current load. Future loads were then projected based on population growth estimates and average 

per capita loading calculated from current conditions. Using the 90-day average low flow in combination 

with the 90-day average low load for each constituent and flow/loading condition, the design 

concentrations were back-calculated. This approach was applied to both current and projected future 

conditions. 

3.5.2. Wet-Weather Max Month 

The Wet-Weather Max Month flow and load condition was estimated for confirming secondary treatment 

basin sizing implications under a non-average, more extreme seasonal scenario. The most extreme 

scenario would be the combination of high flows and high loads occurring simultaneously. Analysis of 

GWA’s historical process data, detailed in section 2.0 of the flows and loads project memorandum in 

Appendix A, revealed that such peaks in flows and loads can and do coincide with one another; this is 

particularly the case during the wet-weather periods from March to May. Based on these findings, it was 

recommended that the Wet-Weather Max Month flow and load condition constitute a combination of 

the max month flow and max month loads together. 

The Wet-Weather Max Month flows and loads were taken as the max annual 30-day RA from the last five 

full years of data. The future max month flow was calculated from a peaking factor relating the current 

max month flow (25.25 mgd) and current 90-day low flow (9.55 mgd) and then applied to the future 90-

day average low flow (10.37 mgd) to yield a future max month flow of 27.4 mgd. Like the 90-Day Average 

Low condition, the design concentrations for the Wet-Weather Max Month condition were back-

calculated based on the max month flows and loads. For the future load condition, it was assumed that 

flows and loads increase at the same rate, thus the design concentrations were assumed to remain 

constant and in combination with the future max month flow were used to calculate future loading. 

3.5.3. Current and Future Flows, Loads, and Design Concentrations 

A summary of the current and future influent flows, loads, and design concentrations is provided in Table 

8. These calculated values were carried forward into the secondary treatment process modeling efforts 

discussed below. 



  

 

Facility Plan - 2024 Community Needs 26 
2326150.00   

 

Table 8 - Summary of Current and Future Influent Flows, Loads, and  Design Concentrations 

Parameter Units 90-Day Average Low 30-Day Max Month 

Current Influent Flows and Loads 

Influent Flow mgd 9.55 25.25 

Influent Load    

BOD5 ppd 12,542 24,376 

TSS ppd 16,882 30,123 

NH3 ppd 2,038 3,175 

TP ppd 543 1,073 

Projected Future Influent Flows and Loads 

Influent Flow mgd 10.37 27.4 

Influent Load    

BOD5 ppd 13,664 26,558 

TSS ppd 18,335 32,748 

NH3 ppd 2,215 4,932 

TP ppd 588 1,166 

Calculated Design Concentrations 

BOD5 mg/L 158 116 

TSS mg/L 212 143 

NH3 mg/L 25.6 21.6 

TP mg/L 6.8 5.1 

 

3.6. Regulatory Considerations 

As part of this Facility Plan, concepts to modify the existing treatment processes at the plant were 

evaluated to meet potential future effluent limits for TN and TP. While the capacity analysis in previous 

sections show that the treatment plant as currently designed is adequate for current and future 

population demands, this is evaluated only based on flow and BOD/TSS loadings and does not account for 

changes to the NPDES permit for TN and TP effluent.  

The plant is currently not designed for optimal nutrient removal. As part of this study, biological process 

modeling and chemical phosphorus removal analysis was conducted to evaluate different process 

configurations for meeting TN and TP effluent limits. Section 5 summarizes the results of these modeling 

efforts and the conclusions from previous nutrient removal studies conducted for GWA. 



  

 

Facility Plan - 2024 
Cost Updates – Non-BNR Capital Projects, 

Existing Wastewater Treatment Facility 
27 

2326150.00   

 

4. Cost Updates – Non-BNR Capital Projects, Existing Wastewater 

Treatment Facility 

4.1. General Background 

As part of this Facility Plan, cost estimates were prepared for the non-BNR capital improvement projects 

identified in the 2018 Facility Plan that are still anticipated to proceed. A general description of those 

capital projects are as follows:   

Primary Clarifier & Gravity Thickener Improvements 

• Replacement of clarifier mechanisms. 

• Replacement of primary sludge pumps. 

• Replacement of gravity thickener mechanism. 

• Replacement of gravity thickener cover. 

Combined Sewerage Overflow (CSO) Improvements 

• Replacement of existing mechanical screen with a finer mechanical bar screen. 

• Replacement of four raw sewage pumps and motors. 

• Replacement of two existing aerated grit blowers. 

• Blasting/painting of excess flow clarifier mechanisms. 

• Chlorine disinfection upgrades. 

Intermediate Clarifier/Intermediate Pumping Station (IC/IPS) Rehabilitation 

• Replacement of two intermediate clarifier mechanisms, drive motors, draft tubes, and walkways. 

• Replacement of six telescoping valves. 

• Re-anchoring of weirs to weir wall. 

• Removal and replacement of IPS screw pumps #2 and #3. 

• Replacement of screw pump #1 bearings, gearbox, and motor. 

• Replacement of existing motor control centers (MCC) and programmable logic controllers (PLC). 

Final Clarifier Rehabilitation 

• Replacement of four clarifier mechanisms, drives, and gearboxes. 

• Blasting and coating of existing launders. 

• Rehabilitation of return activated sludge (RAS)/waste activated sludge (WAS) pumping station. 

Primary Sludge Direct Digester Feed  

• Re-routing of primary sludge force main from co-thickener to anaerobic digesters. 

• Cleaning of Anaerobic Digester #1 and disposal of digester contents. 

 



  

 

Facility Plan - 2024 
Cost Updates – Non-BNR Capital Projects, 

Existing Wastewater Treatment Facility 
28 

2326150.00   

 

Further descriptions of the project summary, basis of design, costing assumptions, and anticipated project 

schedules for these non-BNR capital projects are described in the Supplemental Technical Memorandum 

included as Appendix C. 

4.2. Cost Updates to Projects Identified in 2018 Facility Plan 

As part of this study, the 2018 OPCCs for non-BNR process improvements were re-evaluated and updated 

based on current equipment costs and updated price indices. Table 9 includes 2024 and expected 

construction year cost opinions for each of the previously identified projects. Notably, these costs account 

for the maximum scope of work that could be undertaken, contingent on the decision regarding the liquid 

treatment process improvements approach outlined in Section 5. 

Table 9: GWA Non-BNR Capital Project OPCCs 

Capital Project Name B&W 2024 OPCC Project Year OPCC 

Primary Clarifier Rehabilitation* -- $5,595,000 

Intermediate Clarifier/Intermediate 

Pumping Station Rehabilitation (2026) 
$4,686,300 $4,929,866 

Final Clarifier Rehabilitation (2026) $7,546,550 $7,933,809 

CSO Facility Rehabilitation (2028) $13,780,350 $15,239,441 

Primary Sludge Direct Digester Feed 

(2026) 
$693,750 $729,554 

*Actual bid price in 2024 

Further descriptions of the project, basis of design, and anticipated project schedules for these non-BNR 

capital projects are described further in the Supplemental Technical Memorandum appended to this 

report as Appendix C. Also included in the Supplemental Technical Memorandum are loan repayment 

schedules for these capital projects based on a 20-year loan term at 2% interest. Note that an OPCC was 

not prepared for the Primary Clarifier Rehabilitation project, as this project was already advertised to bid 

during the preparation of this Plan. 



  

 

Facility Plan - 2024  29 
2326150.00   

 

5. Liquid Treatment Process Improvements 

5.1. General 

GWA’s Main WWTF discharges to the East Branch of the DuPage River and ultimately to the DuPage River 

itself. According to the IEPA Clean Water Act Section 303(d) List, the DuPage River does not meet water 

quality standards for its intended use in most segments. The DuPage River is impaired for aquatic life 

based on low DO and high phosphorus concentrations. Elevated dissolved phosphorus concentrations are 

due to a combination of both non-point (such as agricultural runoff) and point (such as WWTF effluent) 

sources. 

GWA, among other communities along the DuPage River, formed the DRSCW in 2005 in order to address 

concerns about the East and West Branch DuPage River total maximum daily load (TMDL) allocations and 

the Salt Creek TMDL. The DRSCW is working with the IEPA to issue NPDES permits that will help achieve 

their goal of improving the water quality within the watershed. The details of expected limits for these 

permits are outlined in Section 2.2.2. 

5.2. Previous Nutrient Removal Studies 

Multiple consultants have evaluated options to meet a hypothetical future effluent TP limit as part of 

previous Facility Plans. Generally, previous efforts have indicated that: 

1) The TSHPOAS system cannot remove phosphorus biologically. 

2) Supplemental carbon is likely required to drive biological phosphorus removal in a conventional 

BNR approach. 

3) Chemical polishing is likely required in addition to supplemental carbon based on past sampling 

of influent carbon fractionation. 

The 2018 Facility Plan recommended maintaining the existing TSHPOAS system until such a time as TN 

and NH3 limits are determined. At the time of writing of that plan, a 1.0 mg/L TP limit was expected to 

apply in 2025. The 2018 Facility Plan recommended implementing chemical phosphorus removal to 

address the near-term phosphorus limit. Now, with more clarity on what future effluent TP limits are likely 

to be, this Plan focuses on detailed process modelling to determine the most beneficial option to comply 

with future nutrient limits. 

Previous nutrient removal studies have looked in detail at converting much of the existing TSHPOAS 

system into a new treatment process capable of EBPR. GWA staff have identified the significant challenges 
[...]
All information pertaining to the IDNR and IHPA can be found in the IEPA Environmental Checklist 

material in Attachment D. 

4. Probable Costs for the Final ClariIier Rehabilitation 

The preliminary opinion of probable costs for the Final Clarifier Rehabilitation are summarized in 
the tables below. A detailed breakdown of costs is provided in Attachment B2. 
 

Final Clarifier Rehabilitation 

Description 
2024 Total Probable 

Cost 

2026 Project Year Total 

Probable Cost 

General Conditions $304,000 $319,687 

Site Work $55,500 $58,364 

Final Clarifiers $2,678,050 $2,816,241 

Sludge Pumping $649,000 $682,489 

 Sub-Total $3,686,550 $3,876,781 

Electrical (15%) $550,000 $578,381 

Instrumentation (10%) $370,000 $389,093 

Construction Sub-Total $4,606,550 $4,844,255 

Contingency (30%) $1,380,000 $1,451,210 

Overhead, Profits, Bonds, and 

Insurance (15%)
$690,000 

$725,605 

Construction Cost with Contingency $6,676,550 $7,021,070 

Engineering, Legal, and Admin (13%) $870,000 $912,739 

PROBABLE PROJECT COST $7,546,550 $7,933,809 

 

5. Nutrient Removal and Energy EfIiciency Components 

The Glenbard Wastewater Authority’s WWTF Final Clarifier Rehabilitation does not include any 
nutrient removal or energy efficiency components. This scope of work entails direct replacement of 
existing equipment and restorative work to the existing structures. 
 

6. Anticipated Construction Schedule 

The Authority anticipates that construction of the Final Clarifier Rehabilitation will commence in 
June 2026 and complete in March 2027. See below for a preliminary schedule: 
 

Final Clarifier Rehabilitation 

Task Date 

Project Planning Approval March 31st, 2025 

Advertise for Bids February, 2026 

Begin Construction May, 2026 

Completion of Construction May, 2027 

 



 

7. Total Amount to be Borrowed  

The Authority plans on financing the project with a low-interest loan secured through the IEPA 
WPCLP. The total amount to be borrowed is estimated to be $8.3M. The amount borrowed is 
anticipated to include construction cost, design and construction engineering costs, a 3% 
contingency added by the IEPA and construction period interest. A breakdown of the amount to be 
borrowed by the Authority for the Final Clarifier Rehabilitation is provided in the table below. 
 
 

Final Clarifier Rehabilitation 

Description 
2026 Project Year Total 

Probable Cost 

Construction Sub-Total $4,844,255 

Contingency (30%) $1,451,210 

Overhead, Profits, Bonds, and Insurance (15%) $725,605 

Construction Cost with Contingency $7,021,070 

Engineering, Legal, and Admin (13%) $912,739 

PROBABLE PROJECT COST $7,933,809 

IEPA Contingency @ 3% $238,014 

Construction Period Interest @ 1.5% $119,007 

TOTAL ESTIMATED AMOUNT TO BE BORROWED $8,290,830 

 

8. Loan Repayment Schedule 

Based on the opinion of probable capital cost, the project schedule presented above, and an IEPA loan 
interest rate of 2.0 percent, a preliminary loan repayment schedule is presented in the table on the 
following page. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Final Clarifier Rehabilitation – Loan Amount 

Loan Principal at 1st Payment:     $8,290,830                     

Interest Rate:                                              2.000% 

Loan Term (years):                                             20 

Annual Payment:                                   $507,040 

Year 

Beginning 

Principal 

Balance 

Principal 

Payment 

Interest 

Payment 

Total 

Payment 

Ending 

Principal 

Balance 

Payment 

No. 

2027  $   8,290,830   $       341,223   $      165,817   $   507,040   $  7,949,607  1 

2028  $   7,949,607   $       348,048   $      158,992   $   507,040   $  7,601,559  2 

2029  $   7,601,559   $       355,009   $      152,031   $   507,040   $  7,246,550  3 

2030  $   7,246,550   $       362,109   $      144,931   $   507,040   $  6,884,441  4 

2031  $   6,884,441   $       369,351   $      137,689   $   507,040   $  6,515,090  5 

2032  $   6,515,090   $       376,738   $      130,302   $   507,040   $  6,138,352  6 

2033  $   6,138,352   $       384,273   $      122,767   $   507,040   $  5,754,079  7 

2034  $   5,754,079   $       391,958   $      115,082   $   507,040   $  5,362,121  8 

2035  $   5,362,121   $       399,798   $      107,242   $   507,040   $  4,962,323  9 

2036  $   4,962,323   $       407,793   $        99,246   $   507,040   $  4,554,529  10 

2037  $   4,554,529   $       415,949   $        91,091   $   507,040   $  4,138,580  11 

2038  $   4,138,580   $       424,268   $        82,772   $   507,040   $  3,714,312  12 

2039  $   3,714,312   $       432,754   $        74,286   $   507,040   $  3,281,558  13 

2040  $   3,281,558   $       441,409   $        65,631   $   507,040   $  2,840,149  14 

2041  $   2,840,149   $       450,237   $        56,803   $   507,040   $  2,389,912  15 

2042  $   2,389,912   $       459,242   $        47,798   $   507,040   $  1,930,671  16 

2043  $   1,930,671   $       468,427   $        38,613   $   507,040   $  1,462,244  17 

2044  $   1,462,244   $       477,795   $        29,245   $   507,040   $      984,449  18 

2045  $       984,449   $       487,351   $        19,689   $   507,040   $      497,098  19 

2046  $       497,098   $       497,098   $          9,942   $   507,040   $                 (0) 20 



 

Project #3 – Combined Sewerage OverIlow Facility Rehabilitation 

1. Project Summary 

The Authority’s Combined Sewerage Overflow (CSO) Facility is a wet weather treatment facility 
located at 625 Hill Avenue in Lombard, separate from the Authority’s main WWTF for complete 
treatment. The CSO Facility Rehabilitation Project will consist of a replacement of the existing 
mechanical screen with a finer mechanical bar screen, replacement of (4) raw sewage pumps and 
motors, replacement of (2) existing aerated grit blowers, replacement of (2) CSO clarifier 
mechanisms, and upgrades to the chlorine disinfection process. 

2. Basis of Design 

The CSO Facility Rehabilitation has basis of design implications that can be broken down through the 
following unit processes: 
 

• Mechanical Bar Screens 

• Raw Sewage Pumping 

• Grit Removal 

• Excess Flow ClariIication 

• EfIluent Disinfection 

 
In addition to process related improvements, the CSO Facility Rehabilitation will include the 
construction of a new 2,500 SF storage structure to house spare process equipment and maintenance 
equipment. 
 
Mechanical Bar Screens 

 
The mechanical bar screen replacement entails removal of the existing traveling rake mechanical bar 
screen a new mechanical bar screen with finer spacing to protect downstream equipment. The new 
bar screen will be installed in the existing 15’ wide channel and designed to maintain the existing 58 
MGD capacity of the existing unit. Additional hydraulic evaluation will be conducted during design to 
confirm the influent structure is adequate to handle the additional head loss from the finer screen. 
The design parameters for the new bar screen arrangement are shown in the table below: 
 

Mechanical Bar Screen Replacement 

Design Parameter:  

Number of Screens 2 (1 existing manual, 1 new mechanical) 

Type Bar 

Screen width, feet 15 

Firm Capacity (One out of service), MGD 58 

Unit Capacity, MGD 58 

 
Raw Sewage Pumping 

 
The raw sewage pumping replacement entails an in-kind replacement of the (4) existing centrifugal 
raw sewage pumps. Although installing VFDs with the pumps may allow for energy cost savings, the 



 

potential upside of VFDs would need to be evaluated further due to the minimal run time of the CSO 
raw sewage pumps over the course of the year. For the purposes of this evaluation, VFDs are not 
included in the capital cost or the basis of design. The design parameters for the in-kind raw pumping 
station replacement are shown in the table below: 
 

Influent Pumps Design Criteria 

                               Design Parameter: 

Number of Pumps 4 

Type Centrifugal 

Capacity Per Pump 19.3 MGD at 33 feet TDH 

Firm Capacity (One out of service), MGD 58 MGD at 33 feet TDH 

 
Grit Removal 

 

The grit removal rehabilitation entails in-kind replacement of (2) aerated grit blowers, (2) aerated 
grit tanks and classifiers, and associated piping, fittings and appurtenances that have exceeded their 
useful life. The design parameters for the in-kind aerated grit removal tank and blower replacement 
are shown in the table below: 
 

Aerated Grit Removal Design Criteria 

Design Parameter:  

Number of Grit Tanks 2 

Design Aerated 

Peak Flow, MGD 29 

Tank length, ft. 64 

Tank width, ft. 9.5 

Side Water Depth, ft. 11.92 

Volume (Each), gallons 54,200 

Total Volume, gallons 108,400 

Detention Time, minutes 2.69 

 
Excess Flow Clarification 

 
The excess flow clarifier rehabilitation entails in-kind replacement of the clarifier mechanisms, 
bridges, and associated components that have exceeded their useful life. The concrete clarifier 
structures are in good condition overall and would be kept in service as part of this replacement. The 
design parameters for the in-kind excess flow clarifier replacement are shown in the table below: 
 
 
 
 
 
 
 
 
 



 

 
 

Excess Flow Clarifier Design Criteria 

Design Parameter:  

Design Flow 58.0 MGD 

Number of Clarifiers 2 

Diameter, ft. 145 

Sidewater Depth, ft. 10 

Surface Area, sf/clarifier 16,513 

Total Surface Area, sf 33,026 

Surface Loading Rate, gallons/sf 1,756 

Weir Length – Each, lin. ft.  431 

Weir Length – Total, lin. ft. 862 

Weir Loading Rate, gpd/ft 67,285 

 
Effluent Disinfection 

 
The effluent disinfection rehabilitation entails an upgrade to the Authority’s existing chlorination 
(sodium hypochlorite)  and dechlorination (sodium thiosulfate) chemical dosing systems to allow for 
more robust and reliable operation. This includes implementing instrumentation upgrades like 
chlorine residual analyzers, as well as ORP probes to indicate base chlorine demand due to influent 
solids and organics. The existing sodium hypochlorite and thiosulfate feed pump skids, chemical 
containment structure, chemical storage tanks, and chemical feed storage tanks would be replaced 
as part of this upgrade.  
 

3. Inventory of Environmental Impacts 

Construction of the CSO Facility Rehabilitation will be limited to the site of the existing CSO treatment 

facility. Currently, the only anticipated environmental impacts are construction-related noise, dust, 

traffic, and soil displacement. These impacts are minor, temporary, and will be mitigated through 

best management practices through construction. 

 

The Illinois Historical Preservation Agency (IHPA) and the Illinois Department of Natural Resources 

(IDNR) were consulted to determine any additional impacts as a result of constructing the proposed 

improvements. 

1) Consultation by the IDNR was received on December 17, 2024. IDNR determined adverse 

effects are unlikely and consultation under 17 Ill. Admin Code Part 1075 and 1090 has been 

terminated. 

2) Consultation by the IHPA for compliance with Section 106 of the National Historic 

Preservation Act of 1966 was received on December 19, 2024. IHPA determined that no 

historical properties are affected by the project.  

All information pertaining to the IDNR and IHPA can be found in the IEPA Environmental Checklist 

material in Attachment D. 

 



 

4. Probable Costs for the CSO Facility Rehabilitation 

The preliminary opinion of probable costs for the CSO Facility Rehabilitation are summarized in the 
table below. A detailed breakdown of costs is provided in Attachment B3. 
 

CSO Facility Rehabilitation 

Description 
2024 Total Probable 

Cost 

2028 Project Year Total 

Probable Cost 

General Conditions $747,000 $847,127 

Site Work $362,000 $410,522  

Raw Sewage Screening $2,188,000 $2,481,277  

Aerated Grit Upgrades $1,599,500 $1,813,895  

CSO Clarifiers $1,080,000 $1,224,762  

Chlorine Disinfection $446,000 $505,781  

Storage Building $312,500 $354,387  

 Sub-Total $6,735,000 $7,448,115  

Electrical (15%) $1,010,000 $1,116,941  

Instrumentation (10%) $670,000 $740,941  

Construction Sub-Total $8,415,000 $9,305,997  

Contingency (30%) $2,520,000 $2,786,823  

Overhead, Profits, Bonds, and Insurance (15%) $1,260,000 $1,393,411  

Construction Cost with Contingency $12,195,000 $13,486,231  

Engineering, Legal, and Admin (13%) $1,585,350 $1,753,210  

PROBABLE PROJECT COST $13,780,350 $15,239,441  

 

5. Nutrient Removal and Energy EfIiciency Components 

There is no nutrient removal component associated with the CSO Facility Improvements. Although 
there is some potential to reduce energy usage from the chemical feed pumps by implementing more 
robust chlorine residual and ORP instrumentation, the energy savings from these measures would 
be minor due to the small motor sizes of the chemical feed pumps, and the infrequent operation of 
the excess flow facility over the course of the year.  
 

6. Anticipated Construction Schedule 

The Authority anticipates that construction of the Final Clarifier Rehabilitation will commence in 
June 2028 and complete in June 2029. See below for a preliminary schedule: 

CSO Facility Rehabilitation 

Task Date 

Project Planning Approval March 31st, 2025 

Advertise for Bids March, 2028 

Begin Construction June, 2028 

Completion of Construction June, 2029 

 



 

7. Total Amount to be Borrowed 

The Authority plans on financing the project with a low-interest loan secured through the IEPA 
WPCLP. The total amount to be borrowed is estimated to be $15.9M. The amount borrowed is 
anticipated to include construction cost, design, and construction engineering costs, a 3% 
contingency added by the IEPA and construction period interest. A breakdown of the amount to be 
borrowed by the Authority for the CSO Facility Rehabilitation is provided in the table below. 
 

CSO Facility Rehabilitation 

Description 
2028 Project Year Total 

Probable Cost 

Construction Sub-Total $9,305,997 

Contingency (30%) $2,786,823  

Overhead, Profits, Bonds, and Insurance (15%) $1,393,411  

Construction Cost with Contingency $13,486,231 

Engineering, Legal, and Admin (13%) $1,753,210 

PROBABLE PROJECT COST $15,239,441 

IEPA Contingency @ 3% $457,183 

Construction Period Interest @ 1.5% $228,592 

TOTAL ESTIMATED AMOUNT TO BE BORROWED $15,925,216 

 

8. Loan Repayment Schedule 

Based on the opinion of probable capital cost, the project schedule presented above, and an IEPA loan 
interest rate of 2.0 percent, a preliminary loan repayment schedule is presented in the table on the 
following page. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
 
 
 
 
 
 
 
 
 
 
 
 

CSO Facility Rehabilitation – Loan Amount 

Loan Principal at 1st Payment:     $15,925,216                     

Interest Rate:                                                2.000% 

Loan Term (years):                                               20 

Annual Payment:                                     $973,934 

Year 

Beginning 

Principal 

Balance 

Principal 

Payment 

Interest 

Payment 

Total 

Payment 

Ending 

Principal 

Balance 

Payment 

No. 

2028  $    15,925,216   $    655,430   $     318,504   $     973,934   $      15,269,786 1 

2029  $    15,269,786   $    668,538   $     305,396   $     973,934   $      14,601,248 2 

2030  $    14,601,248   $    681,909   $     292,025   $     973,934   $      13,919,339 3 

2031  $    13,919,339   $    695,547   $     278,387   $     973,934   $      13,223,792 4 

2032  $    13,223,792   $    709,458   $     264,476   $     973,934   $      12,514,334 5 

2033  $    12,514,334   $    723,647   $     250,287   $     973,934   $      11,790,687 6 

2034  $    11,790,687   $    738,120   $     235,814   $     973,934   $      11,052,566 7 

2035  $    11,052,566   $    752,883   $     221,051   $     973,934   $      10,299,684 8 